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About Lupus

• Lupus is a diagnoses with a wide spectrum of organ involvement.

• Signs and symptoms vary considerably from person to person. 

• Signs and symptoms vary over time and overlap with those of many 
other disorders. 

• It can be mild to life threatening.

• Before medications were available to treat lupus, overall 5 year 
survival rates were less than 50%.

• With expanded therapeutic options, 5 year survival rates are now over 
95%.

https://resources.lupus.org/entry/medications-used-to-treat-lupus


Treatment targets in Lupus

• Minimize SLE activity - Remission? Low disease activity? (clinical 
measures available)

• Minimize steroids use (whatever it takes not to use Prednisone > 
5mg/d)

• Prevent flares

• Prevent damage accrual



Organ Damage Accrual in SLE
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Up to

50%

of patients with SLE accrued organ damage 

within 5 years of diagnosis1,2

Organ damage is measured by the SDI, an internationally 

validated tool that captures damage caused by ongoing disease 

activity, flares, and medications used to manage symptoms3

Early organ damage in patients with SLE is a 

predictor of poor prognosis4,‡



How do we treat 
Lupus?

• Mild, moderate and severe

• Organ system affected

• Approved and non 
approved medications



Approved Medications in Lupus



Non approved

• MTX

• Azathioprine

• Leflunomide

• Mycophenolate 

• Rituximab

• Cytoxan



Approved
- NSAIDS

• Variety of choices

• Safest from cardioprotective 
standpoint- Naproxen (500 mg 
BID)

• Aspirin 

• Stomach protection PPI



Antimalarials

• Chloroquine, Hydroxychloroquine and quinacrine 
(compounding)

• Prevent the activation of inflammatory cells 

• Used in Lupus for over 50 years

• It diminishes the risk of damage accrual 

• Helps with skin, arthritis/ joints

• 5 mg/ kg takes 6-12 weeks to work (6 months, maximal 
benefit)

• In addition lowers cholesterol, improves sicca, anti-
coagulation 



Belimumab (Benlysta)

• B Cell therapy 

• Monoclonal antibody - BLyS, a 
protein required for B cell activity.

• IV (monthly) and Subcutaneous 
(weekly)

• Pediatric use ( >5 years old)

• Approved 2011 (Safety data over 
10 years)

• 2020 approved for LN



MAB therapy 

• A monoclonal antibody is an antibody produced from a cell line made 
by cloning a unique white blood cell. 

• Monoclonal antibody therapy is a form of immunotherapy that uses 
monoclonal antibodies to bind to certain cells or proteins. 

• The objective is that this treatment will stimulate the patient's immune 
system to attack those cells.



Belimumab (Benlysta)

• Contraindications (allergic 
reactions, infections)

• Depression, suicidality

• Malignancy 

• Pregnancy and lactation



Anifrolumab (Saphnelo) 

• Blocks INF – Monoclonal 
antibody 

• Approved for SLE in  2021

• Great for skin (INF - high in DLE, 
SCLE) and MSK

• 300 mg IV every 4 weeks over 30 
minutes



Anifrolumab 
(Saphnelo)



Anifrolumab
(Saphnelo)



Anifrolumab (Saphnelo) side effects

• Infection / URI, Herpes

• Cough

• Malignancy?

• Anaphylaxes 

• Avoid live vaccines

• Avoid in pregnancy 



Valclosporin

• Inhibits Calcineurin - approved in 2021 for LN

• In combination with other medications (MMF)

• Oral – 23.7 mg twice daily / 6 capsules divided in 2 doses (empty 
stomach)

• Less in Liver and kidney impairment or HTN 

• No long term data available (3 years)



Valclosporin side 
effects 

• GI (diarrhea) 

• Renal- Kidney function

• HTN/ Cardiac (QT interval/ irregular 
heartbeat) – interactions(HIV, seizure, 
infections) or (grapefruit) 

• Headaches

• Dose adjustments 

• Avoid in pregnancy



Considerations

• Careful choice of available medications tailored to specific needs of 
patient 

• Adjunct therapies 

• Adherence

• New Therapies in horizon



Adjunct

• Sun protection

• Vaccination (Influenza, Corona, Varicella, Pneumococci, HPV)

• Exercise

• Smoking cessation 

• Body weight

• Blood pressure, lipids, glucose



The Future looks bright 



Questions?

Thanks - and Happy Holidays! 
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